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M RIGEE S ¥ R E T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

i# R B 7 (Sample Submitted By) ;o ARGt %i>g T @ (YUNG CHYANG CHEMICAL INDUSTRIES CO., LTD.)

& ¢ #-(Sample Description) . E505* %3k ; Zn0-80 4% =+ %k

# &4 5.(Style/Item No.) : E505(Zn0-80)

J< i p ¥ (Sample Receiving Date) . 2019/06/13

B2 B (Testing Period) : 2019/06/13 to 2019/06/20

B3 g F(Test Requested) DO RBpE P ;fﬁ F_» %+ RoHS 2011/65/EU Annex I1% H i3 ’éfifﬁ 42 (EU) 2015/863:p1 845 ~

e~ A~ g~ S RTRF 5T ¥ @, DBP, BBP, DEHP, DIBP. (As specified by
client, with reference to RoHS 2011/65/EU Annex II and amending Directive (EU)
2015/863 to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP,
DEHP, DIBP contents in the submitted sample(s).)

383 2 (Test Method) i 37 %RT - T (Please refer to following pages).
P38 % % (Test Results) i 37 %RT - T (Please refer to following pages).
2 # (Conclusion) DORBE SRR B A0 A s s SR F S ¥ RS, DBP, BBP,

DEHP, DIBP:ipls# 3% % i+ £ RollS 2011/65/EU Annex IT3EH 3745 4 (EU) 2015/8632 *2
e & #. (Based on the performed tests on submitted sample(s), the test results
of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs, DBP, BBP, DEHP, DIBP comply
with the limits as set by RoHS Directive (EU) 2015/863 amending Annex II to
Directive 2011/65/EU. )

Troy Chtizraanager -%"ec CHECK |
Signed for and behalf of
SGS TAIWAN LTD.

Chemical Laboratory - Taipei
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P38 % % (Test Results)

B:E 20 = (PART NAME)No. 1 v ¢ e (WHITE PLASTIC PELLETS)
= o3 o o 34,_
N ¥ I 2 g, ijj (Re;j; o | e
Test It Unit Method < (Limit)
(Tes emns) (Unit) (Method) (MDL) o1
4§ / Cadmium (Cd) mg/kg | %% IEC 62321-5 (2013), ME Rwit T 2 n. d. 100

e st ki kignl. / Vith
reference to IEC 62321-5 (2013) and
performed by ICP-AES.

4~ / Lead (Pb) mg/kg | %% IEC 62321-5 (2013), ™p R#méw 2 8.79 1000
Bem stk kignl. / Vith
reference to IEC 62321-5 (2013) and
performed by ICP-AES.

& / Mercury (Hg) mg/kg | %% IEC 62321-4:2013+ AMD1:2017 » r2 g 2 n.d. 1000
Tet8 & IR s R RL / With
reference to IEC 62321-4:2013+
AMD1:2017 and performed by ICP-AES.

+ % 4% / Hexavalent Chromium mg/kg | %% IEC 62321-7-2 (2017) » ~UV-VISt 8 n. d. 1000
Cr(VD) #]. / With reference to 1EC 62321-7-2

(2017) and performed by UV-VIS.
% 5.9 %¥ %4 / Sum of PBBs mg/kg - n. d. 1000
- %% % / Monobromobiphenyl mg/kg 5 n. d. -
= %% % / Dibromobiphenyl mg/kg 5 n. d. -
Z %% / Tribromobiphenyl mg/kg | ~ 5 n. d. -
z ;4.5 % / Tetrabromobiphenyl mg/kg 4 IEC 62321-6 (2015), »* § 40 § 47 &/ 5 n. d. -
T 7w % / Pentabronobiphenyl ok B &kwwpl. / With reference to IEC 5 d —
- : 28 169391-6 (2015) and performed by =
+ %% ¥ / Hexabromobiphenyl mg/kg CCANS 5 n. d. -
= %% ¥ / Heptabromobipheny!l mg/kg ' 5 n. d. -
A 53 ¥ / Octabromobiphenyl mg/kg 5 n. d. -
1 4% / Nonabromobipheny!l mg/kg 5 n. d. -
- /%% % / Decabromobiphenyl mg/kg 5 n. d. -
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LTD.
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ol 2% . s 3 = i R B "
PIAIE P H f’t BlR 2 ws | (Result) "‘-1 i
(Test Items) (Unit) (Method) (DL o1 (Limit)
$ 5B ¥ A / Sum of PBDEs mg/kg - n d. 1000
- 5.7 ¥ @ / Monobromodiphenyl ether mg/kg 5) n. d. -
Z 5.7 ¥ @ / Dibromodiphenyl ether mg/kg 5 n.d. -
Z 45 ¥ p / Tribromodiphenyl ether mg/kg ) 5 n. d. -
= j5.5% ¥ A/ Tetrabromodiphenyl ether | mg/kg %:Q;“’y IEC ?2321*6. (2015), ™ 4§ 4k 47 &/ 5 o d ~
I 4.5 ¥ B/ Pentabromodiphenyl ether | mg/kg fre¥ &girl. / With reference to IEC 5 n d. _
TR - 62321-6 (2015) and performed by
> %84 ¥ @/ Hexabromodiphenyl ether mg/kg GC/MS. 5 n.d. -
= 57 ¥ p / Heptabromodiphenyl ether | mg/kg 5) n. d. -
A 53 ¥ e/ Octabromodiphenyl ether | mg/kg 5 n.d. -
1 4.5 ¥ i/ Nonabromodiphenyl ether mg/kg 5 n.d. -
-+ 8.7 ¥ @/ Decabromodiphenyl ether mg/kg 5) n. d. -
MFZ PRz (2-¢ A H)Ay / DEHP| mg/kg 50 n. d. 1000
(Di- (2-ethylhexyl) phthalate)
(CAS No. : 117-81-7)
MEFEZ PR ¥FY Ay / BBP (Butyl mg/kg | %% IEC 62321-8 (2017), 24 40k 45 %/ 50 n. d. 1000
Benzyl phthalate) (CAS No.: 85-68-7) % el / With reference to IEC
ARF - " peZ 7 fig / DBP (Dibutyl mg/kg |62321-8 (2017). Analysis was 50 n. d. 1000
phthalate) (CAS No.: 84-74-2) performed by GC/MS.
AF- " piz B g / DIBP (Di- mg/kg 50 n. d. 1000

isobutyl phthalate) (CAS No.: 84-
69-5)

# 3x(Note) :
1. mg/kg = ppm; 0. 1wt% = 1000ppm

. MDL = Method Detection Limit (= i# # B4&* L&)

2
3. n.d. = Not Detected (&4 1)
4, "-" = Not Regulated (&% i)
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ABE T IR e F
YUNG CHYANG CHEMICAL INDUSTRIES CO., LTD.

FEF T T LR MR A R4S
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X BY Y dog BEEERT o REATFRERAZES/NE X
(The tested sample / part is marked by an arrow if it’s shown on the photo.)

CE/2019/62106

Strong-Zinc 3
(Pellet,Zinc Oxide) .

ARLIRAARED

xx 324 % & (End of Report) *x

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx
and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at https://www.sgs.com/en/terms-and-conditions/terms-e-document. Attention is

drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties
to atransaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
25, Wu Chyuan 7th Road, New Taipei Industrial Park, Wu Ku District, New Taipei City, Taiwan / 25
SGS Tawan Ltd. 1+886 (02)2299 3939 {+886 (02)2299 3237  WWW.SUS.COM.tW
I

Member of the SGS Group



		2019-06-20T13:12:06+0800
	SGS TW
	www.sgs.com
	SGS 數位簽章 FAQ ( http://twap.sgs.com/sgsrsts/digiSign.html )




